



www.prolamsa.com

**CERTIFICADO DE CALIDAD / MILL TEST REPORT**

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V. Vía José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P.54900	Aceromex, S.A. de C.V. Vía José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P. 54900	222048
		FECHA/DATE
		09/25/2014

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%SI
4500110362	10134371-100	0009700977	0009709492	300368	RED 3.500 0.1196 CCCSDP STK C30 6.096	6096 mm	0.0895	0.3140	0.0156	0.0094	0.0110
4500110362	10134371-100	0009700977	0009709460	300368	RED 3.500 0.1196 CCCSDP STK C30 6.096	6096 mm	0.0895	0.3140	0.0156	0.0094	0.0110
4500110362	10134371-100	0009700977	0009709469	300368	RED 3.500 0.1196 CCCSDP STK C30 6.096	6096 mm	0.0895	0.3140	0.0156	0.0094	0.0110
4500110362	10134371-100	0009700977	0009709481	300368	RED 3.500 0.1196 CCCSDP STK C30 6.096	6096 mm	0.0895	0.3140	0.0156	0.0094	0.0110
4500110362	10134371-50	0009415603	0009721881	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1691	0.8395	0.0252	0.0036	0.1189
4500110362	10134371-150	0009415603	0009721890	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1691	0.8395	0.0252	0.0036	0.1189
4500110362	10134371-150	0009415603	0009721925	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1691	0.8395	0.0252	0.0036	0.1189
4500110362	10134371-150	0009415603	0009721898	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1691	0.8395	0.0252	0.0036	0.1189

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO/ MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
4500110362	10134371-100	0009700977	0009709492	76	68	52	28	A513	248872	Made in Mexico
4500110362	10134371-100	0009700977	0009709460	76	68	52	28	A513	248872	Made in Mexico
4500110362	10134371-100	0009700977	0009709469	76	68	52	28	A513	248872	Made in Mexico
4500110362	10134371-100	0009700977	0009709481	76	68	52	28	A513	248872	Made in Mexico
4500110362	10134371-50	0009415603	0009721881	75	77	64	23	A500 Grado B	146688	Made in Mexico
4500110362	10134371-150	0009415603	0009721890	75	77	64	23	A500 Grado B	146688	Made in Mexico
4500110362	10134371-150	0009415603	0009721925	75	77	64	23	A500 Grado B	146688	Made in Mexico
4500110362	10134371-150	0009415603	0009721898	75	77	64	23	A500 Grado B	146688	Made in Mexico